UN38.3 Lithium Battery (Cell) Test Summary
UN38.3 4 F i (o5 I R 2L

No. : RZUN2021-0843-TS

Cell or Battery Information H.yts/E:t5 = 2

Name % Fx: Li-ion Battery / #1251 Hijth Other Physical Description:
Type/Model %15 BD1500 3.85V 1500mAh 5.775Wh ENSiPS
Color i Black/H 7
Shape IR Prismatic/# 14 7%
Completed Battery/Cell Mass 28.29 -
FEL Y L S A o
Belongs to Lithium-ion Battery/Cell, the Wh rating is
D | s, oy >77swh
[ Belongs to Lithium metal Battery/Cell, the Lithium content is
BTSRRI/, HeREEA
Manufacturer Information & Eifs 5
Manufacturer: Shenzhen BYD Lithium Battery Company Limited
G R - TRYINTH bE T i 2 A BR A A
Address: No0.3001,Baoche Road,Baolong Industry Zone,Longgang Street,Longgang,Shenzhen,Guangdong Province,P.R.
bk China
2R AR R M X 3 520 T s A i 3001 5
Telephone Hiik: 13510882405 | Email B | zang.shugin@byd.com
Website Pk www.byd.com
Laboratory Information Ry A% == H
Laboratory: Vkan Certification & Testing Co., Ltd.
iR E: | B ARG R A A
Address: No.3, Tiantai 1st Road, Kaitai Avenue, Science City, Guangzhou, Guangdong, China.
Hohik: Building D, BASIGO INTELLIGENT, No.179, Guangpu East Road, Huangpu District, Guangzhou, P. R. China.
JRATTMT R AHIT R RIER RT3 5
JTRABT MR X RS AR 179 5 H $ a8 2 D &
Tel HiiF: | +86-020-32293888 | Email HLHE: | office@cvc.org.cn | Website ik | http://iwww.cvc.org.cn

UN38.3 Test conducted and results UN38.3 #Z0%i H 4t 35

Test Report ID &R 154 5« ‘ RZUN2021-0843 Date of Test Report K&l 4R 1525 & H #- ‘ 2021-02-07

Manual of Test and Criteria version / amendment:

Tif 3 ST/SG/AC.10/11/Rev.7/Section 38.3
BRI AR T AR 6T A

List of Tests Completed E52HHIRT B iEH

Test Items Pass Fail Reference to assembled battery testing requirement:

56 T H EA KT A BRI ZK:

X T1 Altitude Simulation ;& 4 X Not applicable
X T2 Thermal Test #hi AiEH

X T3 Vibration 3l ] Applicable, reference to 38.3.3 (f)
X T4 Shock ik &EFIF 38.3.3 ()

X T5 External Short Circuit 4% % 0 Applicable, reference to 38.3.3 (g)
X] T6 Impact/ Crush fiiii/ #/E T 38.3.3(g)

X T7 Overcharge it % 1 Other executive standards/H At 47 Frk:
X] T8 Forced Discharge 3 i H

XK KX (MR R E
1 o o o

Note: The test results of this summary are only valid for the tested samples listed in test report RZUN2021-0843.

E: WA ZERRRSE R OO IR & RZUN2021-0843 H 31 B K34 d A 2K

Title/HR 55 Manager/Z: #
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